| XAircraft X650 Value

e Model: X650 V-4
FEREFAXAircraft X650 ValueZ & , {7, ﬁﬁlﬁ EH:FE
Read the manual carefully before using XAircraft X650 Value. INSTRUCTION MANUAL

2011-11 V16



BR

FrER%ERA
iTAA

e
FaEERS
NBBRE

NEZE

TR dE
EIESAHRS RS

B EE T EE
=R s EE
NESERE

Bt RR TR
EEEATEE
TR s

e e
MBEEAT
EHERE TERSIN
FipER

10

11

12

13

13

14

15

15

16

18

Content

Notice for Assembly
Before Flight
Features

After-Sale Service
Frame Arm Assembly
Frame Assembly

Landing Gear Assembly

Flight Controller and AHRS Assembly

Circuit Wiring

Common Receiver Wiring

Frame Cover Assembly

Battery Mounting Assembly

RC Mode Illustration

Power-on Test without Propellers

Propeller Assembly

Stick Function Test On Ground

AHRS Function Test

Part List

13

13

14

15

16

17

18

www.xaircraft.com



FFmEEMH Notice for Assembly
HEBRRETFRE

Radio transmitter and electronic equipment required for assembly

Transmitter (4-channel or more)

BEIR

|
@B

BN (4381 E)

Receiver (4-channel or more)

Efses (4ELLE)

Additional tools required for assembly

e —

Hexagon Screw Driver

*T...'é\'f}{

IR T] TSR]
Cross Screw Driver

1.5mm/2.0mm

The Meaning Of Symbols

BT

RRIXERERER |, TTRESEIR BRI, ’7

Mishandling instructions may resultin damage.

RBIXLARIERE |, TRESBIRSRALA RS,
Mishandling instructions may result in damage
orinjury.

Il

11.1V 35 2200~5500mAh $2EEjts ( BRRTAEBRE>20C)

11.1V 35 2200~5500mAh

R

Sharp nose pliers

Mz'xsmm FARABEL,

‘M2x6mm Socket Screw |

Li-Po Battery (Instant discharge capacity>20C)

RELRE

Screw Glue

BiRS
Packet Number

WRRES 5 REE
Product Number and Quantity

BN e R BN E
Suggested to use screw glue
for higher intensity

B

Name

www.xaircraft.com



CATAE

S

1. AESMZSEZHALTNERRERFTSR , XAircraftRgBEEMIE
EEASHAERE.

2. FraBRFEEME , EREETRECRNESSETE ,
XAircraftRFiBEEABEMEREN L SRMEMER. Re5E2
BiE.

3. MEFERA , BESUAREST T, HEXRBBTENERS>
& , XAircraft A HERAPRE. BE. RIESSHNMERNAE,

TeEEEH
X650 ValuefESR IERFRIR R ST AR A B EEE —ENER. X650
ValuefE ¥{TRIEE—EM WITEE , BIBIFRISERIL4000RPMELE , REHR
ABEHN. BEERMNFELRERFENRE , REBRFEMIZHBICTL !
1. BEYTHER  ZEESURAE  HRARSHFETZZRAER  ABE
%, "E. AHSE.
2. PEE. BREEEHAMERTT , LSRERIN.
3. EEBEHE , POARKXSHME KT  ENEEMBTRERERE
elig.
mERIE AR TS R TR IRE.
ENBAERE 6T, B MTZAIREEEN T RIREHEE.
EERETE  MFN. .
RERSECERT 7T, DIHETE  LERERR,
TITRUAREREREER  RETERSTH.
EIEERRILEE | 2 BERERIERPABNREER  EFERTF
M. efTRtDMERIARIRLIR SiER SR IE R R £ S RES.
10. 7 ¥TRIIA S EE RS M T RIFEREA.
11. BNELRERETRIEITX650 Value , REERRESTNRNNITIERS
IEH  —EEZERRFERER , LRENE2EH.
12. EEAXAIrcraftiBHEEH , AR ERARERBNETHRMEFTRE
W FIEHENAY ¥AT T,

Pl S U B

TEITRIRE

EYTRESORESTIMTRESRT , MANBGESSER , BT
FSUHRES MINTERR , SR TBHNRREREBIEMTI

1. WBEEERESREIERNRE.

2. RERENELZEERE.

3. KESBLERSILE  RERHEERTRE.

4. HEEGNEELE.

5. REXGRESRERE.

6. RELRENSTRBIIBESREELRETRE.

B4, MNBIFEAARERBIE (ESC) SHTRHBHERANTE
XAircraftth BUAMS A BT BRI B viTiR | FeEBEENET
BIERR{ERNNERERE K,

TEiTiEHIREA

1. B3 SEREHITREREEITITBISREIRTX  AGRIEX650
ValuefJEBiH. ERIEHFLUSEIRTEE.

2. Bk HITFFEREIRE 1B ENEERBIEIETE, BFFX650
ValueBBiRfG , BXEAEEREBIRTX.

3. EEHEEN—BREEER  BUNCEERHTREIRE R
B,

4. AiEEESIERE VTR SENEFH SRR | BT
fFRHSMEMEEMIIEHA |, BFERRRENREREA,

T
FFRAEERE « FIB AT FEESERRFXHEH LRSI  BEE
TRITEERRIR ; KHLAT ARG CITEERIR  BXHERESBIR. FIERMFFXH
WRFFRTBEIE R KiTREEIE MR LR,
1. BN RBEIRE  TFEEEEREF X,
2. EBX650 ValueRYERiE,
3. B¥ERN] (REHTREHEERX ) | SFEEHESIERLEEE
B, RESERFLRE YWITRNm AR ER S ENRIE—.
4. MBREHGTREYTERFE—AENTEMLE , B%X650 Valuek
EIIPC, (FRESIETTAHRSIER TR,

www.xaircraft.com



Before Flight

DISCLAIMER OF LIABILITY

1. Using XAirctaft products within the limits permitted by local laws and
regulations. XAircraftis not responsible for any illegal activities.

2. The X650 Value is an aeromodelling product only. Please strictly follow the
aeromodelling safe function rules, XAircraft does not hold responsible for
any control over its operation or usage.

3. Model aircraft are not toys! Fly under professional guidance and strictly
follow instruction rules in this document. XAircraft is not responsible for
consequences caused by improper install, wrong setting or operation.

SAFETY CAUTIONS

X650 Value gives users an enjoyable fly experience butis potentially dangerous at the
same time. The blades rotate up to 4000RPM which can cause serious injuries or
property damage. Safety awareness should be firmly followed by all users regardless
of flying experience.

1. Familiarize yourself with fly environment and any obstacles. Identify any
potential hazards such as power lines, cars, people, etc.

2. Do not fly the aircraft when fatigued, drunk or your mental state has been
compromised which may cause an accident.

3. Stay away from wet areas. Do not fly in the rain or wet environments which
can cause device failure and probably lead to danger. Do not fly at night or
in windy conditions.

4. Stay away from any fire resulting in damage of the electronic parts or others
such as the flight battery.

5. Do not fly alone during your preliminary flights. If you need help, please
enlist the aid of an experienced pilot before flying for the first time.

6. Prepare rescue tools such as cell phones or other communication devices
which should you need to call for help.

7. Please fly under safe take-off weight, do not overload the aircraft which can
lead to danger.

8. Ensureall the equipment operates correctly before flight and that there is
no transmitter interference or conflicts.

9. Do not touch any moving or powered parts. Do not try to catch the
quadcopter which has rotating motors or blades for example. Keep loose
clothing away from moving parts as they may get caught and could cause
physical harm.

10. Always throttle down to minimum before fly.

11. Remove the propellers when testing the remote device or motors operation.

Attach the propellers after you have tested that everything is working good
to prevent an accident.

12. Assemble the aircraft with accessories XAircraft provides. XAircraft is not
responsible for any consequence resulted from assembly with other
accessories or modifications.

INSPECTIONS BEFORE FLIGHT
PLEASE PAY ATTENTION TO THE AGING AND WORN PARTS, AND FLY WHEN THEY ALL
WORK WELL. PLEASE DO CHECK EVERY ASSEMBLY CAREFULLY BEFORE FLIGHT,
especially lapses in these parts will easily cause DANGER.

1. Checkthatthe propellers are secured properly.
Check that the receiver is receiving a stable signal.
Check that the battery is secured tightly and the battery is fully charged.
Check that the receiver is attached correctly.
Check the antenna is assembled tightly enough.
Check that the brushless motor and brushless ESC are secured to the
airframe.
Before flight, please assemble receiver or connect ESC to FC as XAircraft factory
defaults, if not, please DO CHECK the operations of Remote Control channels and
consistence of motor reactions.

o swN

FLIGHT CONTROL INSTRUCTION

1. Start:Setthe throttle stick to the lowest then turn on the transmitter.
Connect the flight battery then slowly apply the throttle until all motors
begin to run.

2. Stop: Move the throttle stick to the minimum. All motors should stop to
work in about one second. First cut off the X650 Value then the RC powers
off. '

3. Anyemergency occurs when taking off or landing, please move the throttle
stick to the lowest position immediately to keep safe.

4. Flight control to the front, back, left and right is similar to the traditional RC
helicopters but each motion is controlled by a separate channel. Do not use
any channel mixing in your RC transmitter such as v-tail or swashplate
mixing etc.

START TO FLY
Power ON/OFF Operations: Before plugging in the quad you have to turn on the RC
and set the throttle stick to the lowest position. When powering off, you have to cut
off the aircraft first then the RC powers off. Disorder in the on and off procedure will
cause an accident.
1. Place the aircraft on the ground. Put the throttle stick to the lowest position
then turn on the transmitter.
2. Connect the battery to the ESC board.
3. Startthe Quad by applying power slowly with the throttle stick. When all the
motors rotate at a slow speed you can move the stick to check the X650
Value actions according to your operation.
4, Ifyou can not calibrate the tilt on one side during your flight, please
connect X650 Value to the PC and use XAircraft configuration software to do
the calibration.

www.xaircraft.com



iS5 Features

550mm

FHER : 8805 ( FEIELHLINB ) .

HEER: 720,

BRARSECER : 16007, BHABERLBXER T, MBRERK !
BE=EHRE : XF1054# (ERTERN120070(#3S 3300mAhRIERE ) .
Bt ER : 11.1V 35 2200mAh ~ 5500mAhGISEESh(THE) , IBATRERAE D> 20C,

WA : REUFL2EENEEN  REFEMVEERRE. WTELORBANEE  BiEReEELLE
RIERIRELIET R,

W - BERFI2EREE | X Aircraft UltraPWMEIZR A STIEEE. TEEWMNMHhERESs | &
BE BN S

¥Rt ERAGPSHELR (%M ) . BFISEE (W ) TLHES. B8, EREE  THN—REE
(Return to Home)Ih&E,

Empty Frame Weight: 880g (receiver and battery not included)

Payload Capability: 720g

Maximum Gross Take-Off Weight: 1600g. DO NOT OVERLOAD ON X650 Value WHICH CAN
LEAD TO DANGER.

Airborne period: >10mins (with 35S 3300mAh battery , take-off weight under 1200g)

Cell Chemistry: 11.1V 35 2200mAh ~ 5500mAh Lithium Polymer, and instant discharge
capacity>20C.

Input: Support a 12-CH receiver at most. Compatible with all the RC devices. It needs at least 4
channels to fly your aircraft. We recommend you to use RC device with & channels or more for
expansion.

Output: Support 12-CH outputs at most. Compatible with XAircraft UltraPWM Hi-Speed ESC
and normal ESC. Support Tilt or Pan/Tilt Camera Mount compatible with both normal and Hi-
Speed digital servo.

Expansibility: Utilize GPS Module(optional) together with Compass(optional) that can realize
position hold, height lock, heading lock and Return to Home.

4 www.xaircraft.com



FFaEEES

1. GRERG

1) EERERRETESRERSIEIEEHRER  XAircraftidX650 Valuef
HEFBEBORERROERGE ( FXEHR "BR" )  BERIKFEE
X650 ValuefI#| 3R HAMERME. BFRES R, BEERLFHRS.

2) BMZXAircraftcRz A ( LNAZRIEAE , TE ) =4 B ARRF
HA.

3) ERRYA  BFEFRERGEEMA , XAircraftiZ iR BB R 4HE IR
5.

- B TFREAEREFECER

1) FRBXAircraftE7TiRAPAETHITRELIBIE,

2) EER. WA, FLRFRESXAINS R,

3) ESIEXAircraftiBHtHIX650 ValuelBi—i E RTHS 2rorEaEMRE.

4) EHHTHEETDS 2RI e,

5) EEEEASIENE FRSMEENE,

6) EBFTFHSIEEAITERESE.

7) (BT S REFRREESSEBENRRSEXAircraftlB 7= R ERER
=

B ANEZESRAERENIE (E, [iHE. BEXER. BAFTSER
EF).

9) FEFUENER ( 8FEFRETF AT, R, EBF ) 5BHtaEE.,

10) 7EMFEEREREREFRFSREE ( BEIEEREREXMRATE

).

8

—

. BRES. SERLHNRELRETEN  STLGEENRES
1) EWLERZ BE—ER | BERE RN TAERZ R,
2) BE—E , BERSBEIHN. HE. SEERmE,

. IRSiRE

1) HFREEERENEN | HES—HARENSEEE SN EEHLERA
MIERER. RESTBEMESA , sEmailSiflservice@xaircraft.com,
IERERG
a) FRWLEIE.,
b) RSN , IBALIES RN SR A F iR LREE.
c) EEIEEFMRARREA  NLERRE ( XRSF) . BIENTFROERT

=,

d) EMBES,

2) XAircraftai i ERRIBEEREIRS R IR RS TE.

3) FRIZEE , REFRRIAER , FFERBRY . XAircraftalH S
RIGWARE  LERABRBEBHTHEE, WTFERALESEN : &
RBEZHRREIHTER | RIEBEZ/NREEHTRIELHE,

1) WFHPEXENEF  FRERREEAN , ARERBXEESR | FRE
RIFEEMN , BRBAEERIER.

2) HFPEXRELRERNAR  ERASBEHFETEELE  LTHER
RAVDRER.

www.xaircraft.com



After-Sale Service

1. Warranty Items

1) XAircraft provides a manufacturer's warranty on X650 Value
electronic parts caused by non-accident error or no human error.
It doesn't include the frame and its parts, cover on electronic
parts and circuit lines and so on.

2) The warranty period takes effect from the purchasing day(the
date is subject to the time on your Proof of Purchase) to the 90th
day.

3) Among the warrant period, XAircraft provides repairments for
free under circumstance within the warranty scope.

2. Situations below are NOT INCLUDED in the warranty

1) Users disobey the XAircraft X650 Value manual while installing or
operating your XAircraft products.

2) Performance failure caused by worn-out, misuse, improper
operation or chemical reagent,

3) Performance failure caused by intermixed with non-X650 Value
parts.

4) Performance failure caused by modifications with non-X650
Value parts.

5) Performance failure on electronic device caused by liquid drop-in.

6) Performance failure caused by electronic interference.

7) Performance failure on electronic parts caused by using battery
low in quality or choosing an unreasonable voltage source.

8) Performance failure caused by incidents or human error such as
transportation, collision, improper operation or connecting to a
wrong voltage source.

9) Performance failure caused by irresistible force including but not
limited by fire, earthquake, lightning and so on.

10) Damage or lose happens during the post. Please consult to the
relevant logistics corporation.

3. Paid-Service. You can choose paid service when performance
failure occurs out of the warranty range.
1) From the time you purchase XAircraft X650 Value within a year, you
only have to pay for the cost of material and shipping.
2) From the time you purchase XAircraft X650 Value over a year, you

have to pay for the cost of check, repairs, material and shipping.

4. Procedure of Service

1)

2

—

3

—

When performance failure happens to your X650 Value or extra

purchasing parts, please contact distributor/sellerimmediately in

order to confirm the failure, the range and way of service. You can

alternatively email us: service@xaircraft.com. At the same time,

you have to offer some evidence and details:

a) Proof-of-Purchase of XAircraft X650 Value.

b) Product SN, you can find it on the package.

¢) Description in details such as the weather, environment,
operation and aircraft motion.

d) Your contact information.

XAircraft or global distributor/seller strictly follows the warranty

items to confirm the scope of service.

Users may have to pay for the repairment necessarily according to

damage assessment which XAircraft or global distributor/seller will

contact you to confirm whether it's satisfied for you. For the

unrepairable parts you can choose to replace under the range of

warranty scope otherwise we have to declare as a disabled product

while beyond the warranty range.

5. Shipping Fee

1)

2)

Users in China Mainland have to pay for the shipping-out fee if
XAircraft X650 Value has a performance failure among the warranty
items. Beyond the warranty items users have to pay for the
shipping fee out and back.

Users outside the China Mainland have to contact the local
distributor/seller for centralized treatment case by case in order to
save shipping cost.

www.xaircraft.com



NEBEB%EE Frame Arm Assembly

= P3001
XAircraft 2215 FoRIEBH,
XAircraft 2215 Brushless Motor

@’ REM , EERNEERSTHEN RS

F1- F3006C B, BAREEENREUE | FERiErEn
EIEEHE HE.

! MOSE® L
MoRSilcunting Plate MOSFET Side Up Notice the hole distance of

motor and motor mounting
M-m3003 x2 2

eaTRs :ACAUTION RERN , FERNEERS TR B MHE “ﬂ% plate. Assembled style as

= 1= T || 3L, shown in right fi
ght figure.
M3biSocket Seiew Notice the hole distance of motor
M- m3002 2

and motor mounting plate.
M2.5x20 fFk 7 AR

E3 - E3007 F2 - F3013 M-M3001 =3 ,
M2.5x20 Socket Screw
M - M3010 f’_,_ 10A BiETRIER ESC FEif= M2.5x6 EkA7 A
M - M3005 M2.5x22 #3L 75 Fdgtee 10A UltraPWM ESC ESC Cover M2.5x6 Socket Screw
M2.5x22 Socket Screw
6x2.5x0.5mm

6x2.5x0.5mm Washer

i
I\ I\
\l \
-H-H--H--'-\-\. 3 |‘
TR
ko /__R_M
r2 k30 F3016 F3014C 2
HEHFEL
Arm Mount WL B iRF2 S

Frame Arm Strengthener 2 Frame Arm

WARNING
{ = gj F3015

F2-F3008
NS ESTHEAL BN
;E%@m&g@ﬁagmga Frame Arm Strengthenerl  Motor Mount

Notice the wiring of motor and ESC.

M2 EEMMotor EaiE ESC mz M1 e#lMotor EiEESC 1:

M1 Red 1 e EE—S— (T Red
Black T meseee— = Black | FEESESGHTRE
Yellow & l—:l_—: B Yellow Motor and ESC wiring diagram.

hs _i_&tﬁ___ﬂ_ﬁ__:@:—a z
M3 =il Motor B ESC M4 L Motor =i ESC —ﬁfif\\_,_?_—_, — N L
Red £ oo R— ] Red 643 (7> Red 4T ol = 2 Yellow e =

B——
Black.%* M Black Blackg* = Black ' et

(e \"EIIQWE [__.'___ T Red

Yellow ﬁ l:f:l;tl E Yellow

www.xaircraft.com



tZREZE Frame Assembly

ZEFRANS R, FFiRE

F1-F3001C F1-F3002C .
& EiR S TR Fuselage Lower Top View
Fuselage Upper Plate Fuselage Lower Plate | ° Plate is not included

in Top View.
| ACALITION EENS BRI RAYES.

i B Notice the distinction between
Fuselage Upper Plate and Fuselage

Lower Plate. F2 - F3012

N2 EEHt2
Fuselage Strut 2

M- M3004 x4 #

M-M3001 x8 M3x8 Bk FRRLE
M2.5x6 E:L A7 faifs M3x8 Soket Screw M- M3008 x4 o
M2.5x6 Socket Screw 2 6x3x1.5mm Bk

6x3x1.5mm Nylon Wahser Fron

X . \J/ :

Fuselage Upper Plate |

= — T , F2 - F3012
N T E s S e F2 - F3011 F1- F3002C
‘/—' - i it 4 Fuselage Strut 2 S EEHL HETFiR
= ! i Fuselage Strut1  Fuselage Lower Plate
N L g WEE
= =]
e ¥ |
(I
W=l
N (e, | | =
! Notice face.| f=552 '
T —\ = b"\ = |t 1051
2N ;':T( VA £
% i H s <))/ ¥ Front
. = — = 4
y ; o Q‘:::_E‘_—__?Ebb S M2
F2 -F3011 J, 'i E'Z i e
NSEEHL = ==
Fuselage Strutl “S=— o
uselage Stru ". ::E"E\GQ @,l
F1- F3002C i | ] e IS I
NS T i oy
Fuselage Lower Plate Il i }
M - M3008 x4 & M-M3001 x8
6x3x1.5mm BImA / M2.5x6 BISLHARIRL WESRERE
6x3x1.5mm Nylon Wahser W M2.5x6 Socket Screw 1-to-5 Power Wire

M- M3004 x4 #
M3x8 Esk /R
M3x8 Socket Screw

8 www.xaircraft.com



RERRE Landing Gear Assembly

L3003
HHTEEM
Load Mounting Pipe Mount

ERFEER

2 L3001C
\ R
Landing Gear Skid Pipe

M-m3001 x8 #
M2.5x6 FELP7-Rigee
M2.5x6 Socket Screw

L3002C

T
Load Mounting Pipe(with Cork)

iR
Landing Gear

(m#=gm STEPS

#HE1 Stepl

SEMA—RRERT | IDAREREA | BRIRE.
Assemble one side. DO NOT OVER-EXERT TO AVOID
DAMAGE.

Al
f ’Force Point
vl

Force Point

FE2 Step2

EHiiER  EE 0t AR, SHREERD , B
GURIRRER.

Bend the other side of landing gear as shown in the
figure, and assemble it.

ENEFFREERAD | LLRRA.

Assemble landing gear pipe carefully
to avoid damage.

www.xaircraft.com




¥iES5AHRSE % Flight Controller and AHRS Assembly

E2 - E1004

XAircraft AHRS-5 V2 iS5 {ERISE
XAircraft AHRS-5 V2 Attitude and
Heading Reference System

M -M3006 =4
M3x8 B1eiRie
M3x8 Nylon Screw

F1-F3004C

AHRSERHR &
E1-E1001 AHRS Mounting Plate
X¥Aircraft FC1212 TkiTHesa8

XAircraft FC1212 Flight Controller

E2 - E1005

EE(20x30x2mm)

Shock Absorber Sponge
(30x30x2mm)

M- M3007 =4
M3x12 BR3TH
M3x12 Nylon Pillar

E1l-E1003
EREL(10x35%0.5mm)
Shock Absorber Sponge
(10x30x0.5mm)

ERRENE

E1l-E1003

R ELR(10%35%0.5mm)
Shock Absorber Sponge
(10x30x0.5mm)

~

M -M3009 =4
M3 BlEE
M3 Nylon Nut

10

www.xaircraft

.com



HIRELZ RSB Circuit Wiring

BREENERTEEET &

Common receiver wiring is in the next page.

BEM5~M8), ZAFIEN , =aREREl. =atkiIKn ., 8
A A BERY , HAEDSTEN650 Valuedh,

ESC(M5~M8), Camera Mount Pitch/Yaw/Shutter Servo, Pilot
Lamp are the option parts, not including in the X650 Value.

RIBIERYT REBIREXMINAE,
Set the function according to
the expansion module.

Power Monitor EjREE 2 ——-ﬁézﬁéﬁ T F-’ii-o;l.-ar:‘!a ----- 5
5,BUS  mee— T el &Rl Camera Mount Shutter Servo
Camera Mount Shutter =& O ) T LUREEAEAL Camera Mount Roll Servo
Camera Mount Pitch =&{#{D ——r & ! ZEYFHDAEYL Camera Mount Pitch Servo
| AUX3 ‘._.—.—l,- o= |38 (M8)  ESC(M8)
.. Nooe . agve  EsCiMo
1 . :
Flight Mode Switch (GEAR) “(r#ist7T5¢ % 03 LEEMS)__ESCMS) /

RUDD (Yaw) A[EAE(HES) A ) i (M4) ESC (M4)
AILE (Roll)  BIRGES) = W, 0 —————— E{§ (M3)  ESC (M3)
ELEV (Pitch) FHRERE(FD) — N (PortAy  PortBy  rPortCq N e (313 (M12) ESC (M2)

THRO ) _ - ol EiE (M1) ESC (M1)
Mﬁm“md\ =
A !
—4n 4 -
AHRS-S V2 BTHEHERIFC121269Po rtAZPo SR — 1, 7 A N
AHRS can be connected to any port among Port A and Port E i ﬁ E':;k
on FC1212-S. g White
fi= )
e CAUTION o/ &‘W WARNING
‘A E B ‘ e |A's &
EFEAR S5 (E1002 ) RIEMIERSISMA
Motice Direction Figmen
wagiks o3UaLELEY BUIRESH PUE BPRIELY " o 5
1}BJDJ!D{ ] Incorrect installation of signal
' e, cables(E1002) can cause damage on
6-pin = SIERL electronic devices.
6-pin Signal Cable A J BNFEE
Motor Figure
y

11 www.xaircraft.com




Uk W N

b ow MR

HITEC , FUTABA , Xith% ( WFELY ) #EliiER == E
HITEC , FUTABA , WFLY Receiver Wiring

B
R/C Receiver

B RSB E R,

BERARAe.

KAMBRREE.

AR,

KATAIISEXPHIL | iRl C1-2NEREERE D A IRBER
SEXPHIZ. MRGHVIEINIR HIREEXPHIHI LR Bt R 4E
1, XFBBM,

Choose Fixed Wing type.

Setall channels reversed.

Shut down mixed control,

Stick trim middling.

Shut down Throttle and EXP curve first, and adjust it
according to your own habit after your several flies. It is not
an essential part so when you have no EXP and Throttle curve
setting in your radio, there is no need to panic.

12

[l
| | = REKNIELTEE Common Receiver Wiring

JR, Spektrum Bl ELREE
JR, Spektrum Receiver Wiring

B oW N

Bow N e

|GEAR oy

[ RUDD g

S - o

R/C Receiver TAlLE

[ THRO

IR SRR HEER,

ezl p
SR,

KB SEXPHL , i K1-2MNEREBEREAIBEERIS
EXPHiZZ, MNREHERRFQBEXPHIMITHLRBE BARBELD
XA B,

Choose Fixed Wing type.

Shut down mixed control.

Stick trim middling.

Shut down Throttle and EXP curve first, and adjust it
according to your own habit after your several flies. It is not
an essential part so when you have no EXP and Throttle curve
setting in your radio, there is no need to panic.

www.xaircraft.com



MBE%E% Frame Cover Assembly

CITRBARENGE | LSNSHRA  ARSNRFNEN , EESIEENT , SiFE

BEfEh. B EBHSMEE.
Frame cover must be assembled to Before folding or unfolding, please unload
avoid DAMAGE in flight. the frame cover.
After folded or unfolded, assemble the frame
cover.
2 F3007
NE=

Frame Cover

/(/Z ;
BIEREREFLSH

Propeller Assembly is in the
page 15.

FTERBINSLE
Heading Paster

Folded -

A FAEILS B 75 miRBINs L. :
it B | stickthe heading paster on two frame

arms which is front.

IERE
Unfolded

RithiERHIRTIR Battery Mounting Assembly

F2-F3010
HERE RS
Load Hanger

F1 - F3005C >, J

it &

Battery Installation

2 acaam G

4:‘%&_—1;2; == HihtR ]
i Battery Mounting Plat
T ery Mounting Plate i
1 M- M3001 xs # Battery

M2.5x6 EIL A7 AR

F1-L11010

M2.5x6 Socket Screw $L

Fastener

|

#$T1 Stepl

FHN—IDRESRF  MAREERD
LA RIS EE 4.

Assemble one side of hanger.

DO NOT OVER-EXERT TO AVOID
DAMAGE.

13

AN

Force Point

¥ 12 Step2

EEREESRE  HEEENEHAT.
ERANBRRFERERY.
Assemble the other side of hanger as
shown in the figure.

DO NOT OVER-EXERT TO AVOID
DAMAGE.

www.xaircraft.com




Bl REE RC Mode Illustration

Mode 1 Mode 2 Mode 3

Mode 4

Ll -
e }@ﬁﬁ e 0@ @

wiE
oS e 0@ @

hiESS
RUDD
(Yaw) S e

14




FizEmiflixf Power-on Test without Propellers

RSeS| BT EIRIER |, #HTX650 ValueTRIBEB

e

BB RN EIR NGB R X,

X650 Valuet=EBiE,

SEHEHI.

MzOMENSEIRBING | e A RS ER.

a) WMRBHN;eEEE B | MEHIERIS) | BT
X650 ValuefiUEBi5 , 1 EERRRFIBNEEFNL , ERIE
.

b) MNRIEEITEARIER , NIGH TR , BiFFX650
ValueSiE , ME(ERMKRENLE  ERIBIEEAREE
.

5 SR  MEBENNEERTEEH.

6 Mt |, EHiJEIS , BrFFX650 ValueleB;iE.

W N =

After electronic parts installation, DO NOT install the
propellers and follow in steps.
1 Lowestthe RC throttle then turn on the transmitter.
2 Power on X650 Value.
3 Apply the throttle slowly.
4 Note if four motors rotate smoothly

a) If motor does not rotate or not smoothly enough,
please throttle down to the lowest then unplug X650
Value. Check on electronic circuit and motors to
retest until it works fine.

b) If not in the right direction, lower the throttle to
minimum and power off X650 Value. Swap any motor
wire of three connecting to the holes until it works in
the right way.

5 Poke all control sticks to observe motor rotation speed
changes or not.
6 Throttle back to lowest and power off X650 Value.

IRIEIEREE Propeller Assembly

AR
ERERENEXAircraftiREmEEA
L, HifRREERIER SR IE
.

Make sure the XAircraft Logo
side up, and check the
rotation of blades.

P3002-A
BhERIFYE

Clockwise Blade

P3002-B
IEREE AR
Counter-Clockwise Blade

T CAUTION | JEMAIFE , LA WiTRIB LM, mime 8L
A_,Eil s T e s TSR B Scre Drl\i;)

=0

We recommend you use the driver to poke through the hole on
the locker for better tighten in case of any loose of the screw
during your flight.

CAUTION
AR
SEREAE NGB, DURIENMRRESERY
BE—HE.
Close Motor Blade to motor to make
sure 4 blades in the same height.

P3002-B P3002-A
Eﬁ‘i?ﬁﬁ# IRHERIER
Clockwise Blade
P3002-A P3002-B
BIERIER it

Clockwise Blade Counter-Clockwise Blade

15 www.xaircraft.com



it EfEEFFIR(EM® Stick Function Test On Ground
ERBERNEEAHTAEYLS | TR | HT OEEFRER,

1

4

WEHEEERS , BRBBRIEREP.
Pay attention to rotating blades from
getting hurt.

1

2
3
4

14 X650 Value i EIKEibE L , B8 AIX650 Valuedsia,
HHIWE B NSRS,

X650 ValuelZiBHiE.,

EEFEEX650 ValueRIH SRR CTBNFH GEERe , BRERZGIAE) . AFREHIRI20%49H
& | FHREE,

5 WMRMMEIERNSHETING . FEEAERTIER.

a) MRIEEHEFER , WEHI TR , BIFX650 ValuelE iR , SHSE@EREHE TR , 53
LA e

b) MNBEEREAME . WIGHI B/ , BiFFX650 Value3iE , EMBEMBNG  EHNtEEES.

WMREFR , (RIEF20%89HNE 2O BBRERHD. R, IEE (FEH30%) , EERE TERSE9ME

RS FIEEIES.

MBI, KR, ERNARAESR  UREEEIESEMNEERSF , BTt EErES.,

MRS |, BTFFX650 ValuefSHEIE,

After power-on test and everything goes fine then install propellers to do stick function test
on ground.

Put X650 Value level in ground, beside it is transmitter.

First throttle down to lowest then turn on the transmitter.

Power on X650 Value.

Hold back the lift of X650 Value(Be careful not to be hurt) and apply Throttle to 20%

slowly and keep it for a while.

Observe whether all propellers spin freely to the right direction.

a) If not in the right direction, lower the throttle to minimum and power off X650
Value.Reinstall propellers to test again until it works in the right way.

b) If notin a smooth way, throttle down to lowest and power off X650 Value.Check
electronic circuit and motors to retest until it goes well.

If every part works fine, and keep the throttle at 20% and try to push stick slightly in

Pitch, Roll and Yaw(stick value 30%).Feel whether aircraft attempts to move to the

corresponding direction.

If showing wrong direction to any of Pitch, Roll and Yaw, adjust signal cable connection

order of receiver to test again until it becomes normal.

Throttle back to lowest and power off X650 Value.

16 www.xaircraft.com



EAEREBIEKSME AHRS Function Test

’Eﬁgmma HETEERe , BREEiEEdP.

Pay attention to rotating blades from getting hurt.

MEEHRENLE | #TERETIEREUE.
1 ERHETEKIEREE ( BAAInputs ) MIERELS.
SERESEHINEIR/ NS T EBESEF X,
X650 ValuelEiBHiR,
HEEY | AFMEX650 ValueESEB , #FpI LS , BESTLIR.
EBFRIERIIZE20%M4T R,
BHAFEAEFE TR, B £ Al B VTRESHILEME TR0,
YR KITEEIRE M ILBET R , NS HITWEIS /) , BiFFX650 ValuelBiE , SR B RIRTE (MAHRSZESBERIER , EiEL
REEY ) BERINT,
8 IR TCITERMIRAIER , ¥l IHER /N | BFFFX650 ValuelIEBIR , i LABTEIRHE T .

-~ O o B W N

After X650 Value stick function test on ground now it goes sensor test.
1 Unplug Flight Mode channel signal cable (default Input 5).
2 Throttle down to lowest then turn on the transmitter.
3 Poweron X650 Value.
4 Squat and grasp the bottom side of X650 Value to lift it higher than your head.
5 Apply throttle slowly to 20%.
6 Tryto bank the aircraft forwards, backwards, left side and right side and feel it whether aircraft has stopped your moving.
7 If noresistance, throttle down to lowest and power off X650 Value.Check if electronic parts installs properly. (Like AHRS
installation orientation or good connection).Then test again.

8 If aircraft reacts perfect, throttle down to lowest and power off X650 Value.Now you can start your first fly and enjoy it.

17 www.xaircraft.com



SER(45H Parts List

Packet |product Code & Name ot
E1001 XAircraft FC1212 )(.»:lirl:raft FC1212 1 :I
AT Flight Controller
E1 |E1002 3-pin (B2 3-pin Signal Cable 6
£1003 HEES Shock Absorber Sponge 1
{10x35x0.5mm) {10x30%0.5mm)
E1004 ;‘“gg;;"'“s's va :giir:i.r::a::ﬁ-:;ig 1
Reference System
£2 E1005 "EES Shock Absorber Sponge ‘L
(30x30x2mm) (30%30x2mm)
E1006 6-pin {554 6-pin Signal Cable 1
E3007 XAirerft BLC-10A XAircraft BLC-10A 4
TRIETCR R UltraPWM Brushless ESC
E3008 BE b ] 1-to-5 Power Wire o
E1009 XAircraft USB-Link XAircraft USB-Link 1
E4 E1010 USBE: USB Cable 1
E1011 4-pin (585 4-pin Signal Cable 1
F3001C &5 L Fuselage Upper Plate 1
F3002C Hl8 T Fuselage Lower Plate 1
F1  |F3004C AHRSERR AHRS Mounting Plate 1
F3005C Bt Battery Mounting Plate 1
F3006C BEER Motor Mounting Plate 4
L1010 A Fastener 2
F2007 nas Frame Cover 1
F3008 Eai L Motor Mount 4
F3009 N3k Arm Mount 4
- F3010 HEREEE Load Hanger 2
F3011 SEEFL Fuselage Strut 1 2
F3012 HEEEL2 Fuselage Strut 2 2
F3013 ESCeilzs ESC Cover 4
F3014C neeE Frame Arm 4
F2015 HBEFERG Frame Arm Strengthener 1 4
F3016 WS E 2 Frame Arm Strengthener 2 4
L3001C R Landing Gear Skid Pipe 2
13002 ERF N I&::::)Mnunting Pipe(with 2
L3003 ERTEEME Load Mounting Pipe Mount 4
L3004 AT EEE Load Mounting Pipe Fixer 4

18

Iﬁﬁz Prlﬁuﬂc?g)de & T Arﬁﬁ::nt
L2005 i) Landing Gear 2
P3001 XAircraft 2215 FTRIEHN XAircraft 2215 Brushless Motor 4
P3002-A XAircraft 105 SIHEI(E) l;gi:;raﬂ 10inch Clockwise 2
P3002-B  |XAircraft 10ST4AE4(R) ST e CouE 2
P3003 #x Blade Locker 4
M3001 |M2.5x6 BLHA MR M2.5%6 Socket Screw 40
M3002 M2.5 x 20 R A7 L M2.5x20 Socket Screw 4
M3003 M3 =6 ELMARERLE M3x6 Socket Screw 8
M3004 M3x8 ELARREE M3x8 Socket Screw 8
M3005 6x2.5x0.5mmi 5 Bx2.5x0.5mm Washer 8

M |M300E M3x8 ikl M3x8 Nylon Screw 4
M3007 M3x12 B3 M3x12 Nylon Pillar 12
M3008 6x3x1.5mmEiEHH 6x3x1.5mm Nylon Wahser 8
_I\:|.3009 M3 fEleda M3 Nylon Nut 4
M3010 M2.5x%22 L P7RRE M2.5%22 Socket Screw 4
PR aL FitRg a1 Steel Screw Pack al,
fmE2 PrpE 2 Nylan Screw Pack 1
iz paj it Heading Paster 1

www.xaircraft.com



BREREFIAE

Please keep the product label

-
s

-
o

)4irc raft

ripESERAERAA
Guangzhou Geek Intelligence Technology CO.,LTD
service@xaircraft.com

- http://www.xaircraft.com

KigiHBBEBRERIEXAircraftig

XAircraft has the final power of interpretation on this manual.

MADE IN CHINA



	Xaicraft X650-01.pdf
	Xaicraft X650-02.pdf
	Xaicraft X650-03.pdf
	Xaicraft X650-04.pdf
	Xaicraft X650-05.pdf
	Xaicraft X650-06.pdf
	Xaicraft X650-07.pdf
	Xaicraft X650-08.pdf
	Xaicraft X650-09.pdf
	Xaicraft X650-10.pdf
	Xaicraft X650-11.pdf
	Xaicraft X650-12.pdf
	Xaicraft X650-13.pdf
	Xaicraft X650-14.pdf
	Xaicraft X650-15.pdf
	Xaicraft X650-16.pdf
	Xaicraft X650-17.pdf
	Xaicraft X650-18.pdf
	Xaicraft X650-19.pdf
	Xaicraft X650-20.pdf
	Xaicraft X650-21.pdf

